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Application of Trace Impurity Analysis with Synchrotron Radiation X-ray
Fluorescence Spectrometry to Discrimination of Kraft Tapes
And Polyvinylchloride Adhesive Tapes
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In order to clarify the relationship between evidence such as adhesive tapes used
for a crime and a suspect, the trace elemental components of kraft tapes and
polyvinylchloride adhesive tapes were analyzed by synchrotron radiation X-ray
fluorescence spectrometry. No trace elements effective for discrimination were
detected in kraft tapes, and five tape samples were not classified. On the other hand,
several trace elements such as Zn, Br, Sr, Zr and Nb were detected in
polyvinylchloride adhesive tapes, and seven tape samples were classified into six
groups according to type and content of these elements.
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Table 2 Analytical results for poly-

vinylchloride adhesive tapes samples
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Fig.1 Analytical results for polyvinylchloride adhesive tapes samples
ZnKao/TiKa ([]), SrKo./ TiKa ([3), NbKa,/TiKo (), Brko./ TiKa ().
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